3728 030B TvYv (L—7f)

-30

— No.8060612

00000 O 0 O MENU BACK

ELECTRIC

00O O NEXT

Re| #H&RES BB fm 4 FR &% i = B RS % B &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
2 [3709 0353 000|531 FAssy LIGHT 2
2-1 0980 8121 509{n'IV7" BULB 2 |12v-15w
3 [K710 0110 012]F#"Jbb BOLT 4 |M10x12
4 [0350 0141 022|PW WASHER 4 |[1ox22x16
5 3709 0304 100{74F21vF SWITCH 1
6 [3705 3916 000]|94vh-A19F SWITCH 1 |A11710-0000
7 [3721 0411 000|94vh—( &I ) LAMP Assy 2
7-2 (0980 8122 104\ 1L7° BULB 2 |12v-21w
9 3709 0328 000{Y4vh—( # ) LAMP 2
9-1 ]0980 8122 104|\'IV7° BULB 2 |12v-21w
10 |F300 0106 000{FFvb NUT 4 |m6
11 |3709 0329 000{75y¥v—1=9b UNIT 1
14 | 3709 0308 100{n10y+57° LAMP 2
15 | 3709 0309 000{t1—2"H"y42 BOX 1
15-2 0980 1000 501 {t1—2" FUSE 2 |5A
15-3 /0980 1002 001 {t1—2" FUSE 2 |20A
15-4 10980 1001 501 {t1—2" FUSE 1 |[15A
16 |H242 0105 016{+A"tLZB SCREW 2 |M5x16
17 {3709 0312 000|t774—A4yF SWICH 1
18 [5314 0205 000]|&—y HORN 1
19 [K100 0106 014|Fik" b BOLT 2 |mM6x14
20 | 3718 0425 000 [A—YA1yFAssy SWITCH ASSY 1
20-1]3718 0425 100|%-Assy KEY ASSY 1
21 [3709 0314 100|n—%2Z HARNESS 1
ELL802 —4— 19/12/19



0 O O PAGE BACK

3728 030B

TrIy =74

0oooo O O O MENU BACK

ELECTRIC

-30
- No.8060612
N
35
N\
37::@ 3
r‘\{fh 9
W
Ri| HaES BB Bl # <t " &R B " =
i
k3
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FrRoM ~ UP TO SERIAL NO.| REMARKS
22 | 3709 0315 001 |n—%A HARNESS 1 ~NO0.8060831
22 | 3709 0315 002|n—%A HARNESS 1 D |NO.8060832~
23 | 3709 0316 100|n—%A HARNESS 1 ~NO0.8060612
23 | 3728 0306 000|n—%A HARNESS 1 D |NO.8060613~N0.8060831
23 | 3728 0306 001 |n—%A HARNESS 1 D |NO.8060832~
24 |3709 0318 000|n—%A HARNESS 1
26 |3709 0319 000|n—%2A HARNESS 1 D |~NO0O.8060612
27 10980 7151 003|7°5A3—} WIRE 1 ]I=1000 ~NO0.8060179
27 10980 7201 004|7°5A3—} WIRE 1 ]I=1000 D |NO.8060180~ pe|
28 |3415 0055 000|')—F '+t WIRE 2 |1=350 ~NO0.8060179
28 |3415 0055 000|')—F '+t WIRE 1 |I=350 D |NO.8060180~ pe|
29 |3522 0238 100|4y7°44} BOLT 2 |M8x25
30 |3407 0501 000|n'yT!)— BATTERY 1 |30A19R ~NQ0.8060179
30 |3705 3901 000|n'yT!)— BATTERY 1 |40B19R D |NO.8060180~ SE
31 | 3407 0506 000|AT97°14k%ay PLATE 1 ~NQ0.8060179
31 |3566 0215 000|7°L—F PLATE 1 D |NO.8060180~ S
32 |0350 0140 618|PW WASHER 2 |6X18X%X1.6
33 |A330 0100 600|F3 vk NUT 2 |M6 ~NO0.8060179
33 |A300 0106 001[Fyb NUT 4 |M6 D |NO.8060180~ E1
34 3513 3131 000|7°FAFyInN U CLAMP 4 |RF140
35 |3709 0325 000|n—2A()7) HARNESS 1
36 |3709 0326 001 |n—2A(T—)L) HARNESS 1
37 |3712 0315 000|4Yy7° CLIP 10
38 |3721 0455 000|74vh—( =7 ) LAMP 2
38-1(0980 8120 508|nIL7" BULB 2 |12V5W
39 |A242 0104 020|F5A3%Y SCREW 4 |M4x20
40 [F300 0104 001|FFvb NUT 2 |M4
41 |3705 3904 000 |k Wb BOLT 2 D |NO.8060180~ S
42 13643 0217 000|v{+A1—} WIRE 1 D |NO.8060180~ E1
1) HHERH D £8 A, ~NO.8060179 I 37053901000(40B19R) I, Hi v fH) TE EH A,
ELLS802 —5— 19/12/19



	NEXT: 
	MENU BACK: 
	P A G E  B A C K: 


